REPAIR PARTS

20" ROTARY LAWN MOWER MODEL NO. A105B

MODEL & SERIAL
NUMBERS HERE




REPA .PARTS (
20" ROTARY LAWN MOWER MODEL NO. A105B

KEY PART
NO. NO.

86902
851645X479
103672
851646X479
63601
87584X004
86261
851712
85723
851704
750097
850733X004
85827
751592
53109
81276
751228

18 801728

19 851855

20 851981X004
21 851201X004
22 752052

23 67609

24 130491
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DESCRIPTION

Control Bar

Upper Handle

Rope Guide

Lower Handie

Locknut 1/4-20

Bracket

Machine Screw 1/4-20 x 2-1/8
Throttle Control

Washer

Engine Zone Control Cable
Hex Washer Head Screw #10-24 x 1/2
Up-Stop Bracket

Cable Clip

Locknut

Hex Head Bolt 1/4-20 x 1-1/2
Hex Washer Head Tapping Screw #10-24 x 1/2
Rear Defiector

Hinge Rod

Torsion Sprin

Housin%v racket

Engine Washer

Discharge Guard

Shoulder Bolt

Wheel Assembly

KEY PART

NO.

25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41

42
43
44
45

NOTE: Al component dimensions given in U. S. inches. 1 inch =25.4 mm

NO.

74316
107339
55912
751592
851856
850998
129239X004
103523X
851074
850263
851084
83816
213146
128933
61537
901877X479

1105600
83731
74969
129695
128076
131665

DESCRIPTION

Washer
Danger Decal
Hex Head Bolt 3/8-16 x 3/4
Locknut 3/8-16
Hex Head Thread Rolling w/Sems 1/4-20
Hex Head Thread Rolling Screw 3/8-16 x 1-1/8
Blade Adapter
20" Blade
Hardened Washer
Washer, Lock, Helical 3/8
Hex Head Screw 3/8-24 x 1-3/8 Grade 8
Screw #10x 5/8
* Cable Clamp
Lawn Mower Housing
Washer
Front Baffle
Engine - Briggs & Stratton
Model No. 92502 Type No. 3124-01
Washer, Lock External Tooth 3/8
Push Nut on Speed
Key
Engine Spacer
Operator’'s Manual
Repair Parts Manual

*These parts must be purchased through an authorized Briggs and Stratton Dealer.




